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Guidelines for the treatment of
SLE
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Epwrnosic yia Tn cucTnNUATIKNA
avaokKoTmon TnS BiBAloypagiag

1. What is the evidence for the benefits and harms of glucocorticoids in treating SLE?
2. What is the evidence for the benefits and harms of hydroxychloroquine in treating SLE?

3. What is the evidence for the benefits and harms of immunosuppressive/cytotoxic agents in
treating SLE?

4. What is the evidence for the benefits and harms of calcineurin inhibitors in treating SLE?
5. What is the evidence for the benefits and harms of biologics in treating SLE?

6. How should skin involvement in SLE be treated?

7. How should renal involvement in SLE be treated?

8. How should neuropsychiatric involvement in SLE be treated?

9. Management of antiphospholipid syndrome in SLE

10. How should SLE flares be treated?

11. How often and by which means should disease activity and damage be assessed in SLE?
12. What are the optimal treatment targets in SLE?

13. What is the optimal duration of immunosuppressive/biologic treatment in SLE?

14. How should comorbidities be managed in SLE?




rd Centre for Evidence-Based Medicine 2011
Levels of Evidence (LoE)

LoE

Therapy/Prevention/Etiology/Harm

Risk factors/

Prognosis

1a

Systematic reviews of RCT

Systematic review of
inception cohort studies

1b

Individual, high-quality RCT

Individual inception
cohort study (high
quality)

2a

Systematic reviews of cohort studies

Systematic review of
retrospective cohort
studies or data from

2b

Cohort study or low quality RCT

Retrospective cohort
study or data from RCT

2c

"Outcomes" research studies

"QOutcomes" research
studies

3a

Systematic review of case-control studies

Case-control studies

Case-series (and poor-quality cohort and case-
control studies)

Case-series (and poor-
quality prognostic
cohort) studies

5

Expert opinion

Expert opinion

Grading of recommendations, assessment,
development and evaluations (GRADE)

A

Consistent level 1 studies

Consistent level 2 or 3 studies; or
extrapolations from level 1 studies

Level 4 studies; or extrapolations from level
2 or 3 studies
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Overarching principles Recommendations

Goals of treatment Treatment of SLE Specific Comorbidities
(general) manifestations
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¥ v SLE is a multisystem disease—occasionally limited to one or few organs—diagnosed on clinical
§ grounds in the presence of characteristic serological abnormalities.  /

13

. v SLE care is multidisciplinary, based on a shared patient-physician decision, and should
consider individual, medical and societal costs.

-? v Treatment of organ-threatening/life-threatening SLE includes an initial period of high-intensity
g Immunosuppressive t
intensive py to ¢




3 v Treatment in SLE should aim at remission or low disease activity and
i prevention of flares in all organs, maintained with the lowest possible

§ dose of glucocorticoids. (2b/B)




Recommended for all patients with SLE (1b/A), unless contraindicated, at a dose not exceeding 5 mg/
kg/real BW (3b/C).

In the absence of risk factors for retinal toxicity, ophthalmological screening (by visual fields examination
and/or spectral domain-optical coherence tomography) should be performed at baseline, after 5 years,

and yearly thereafter (2b/B).

2,361 patients (USA)

1) > 5 mg/Kg: OR 5.67

2) > 10 years: OR 3.22

Pts with CKD at increased risk: OR 2.1 — 8.6 §

“Bull’s eye” on funduscopic examination is too late (advanced toxicity)! — Fundus examination no longer
recommended as screening test

etal. JAMA Ophthalmol. 2014; 1
et al. Nat Rev Rheumatol. 2018,
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Severe retinopathy

Inavia rpv ta 5 £€tn xpriong. Kupiwg peta ta 10 pe
20 £tn xpriong

Inavia os 800elg <5 mg/kg BZ. Juox£tion pe
aBpolotikr) 66on >1500 g

Adbosig «doptiong» (16iwg >800-1000 mg/nu) yra >3
MRAVEG cuvodevovTal Pe aUENUEVO KivOUVO Kol GAAEG
TIOPEVEPYELEG

To UPOC CWHATOC KAL T CUYXOPNYOUUEVA ApUAK
Sev elval KABOPLOTIKOL TTOPAYOVTEC

Acadnig n KAWwIKA onuacio mpolnapxouoag
apdpBAnotpostdonadelag otnv e€EALEN/TPOYVWON

Meilove¢ napayovrec Kivéuvou: av§npévn nAwia,
vedpLKn avendpkeLla, xopriynon tamoxifen

MNpoyvwon: ol pstpiov Babuov BAGBeG pnopsi va
eMOEIVWOOUV ONUAVTIKA OKOMO KOt 3 £TN HETA TN
Siakomnn tou HCQ

Shippey EA, et al. Cleve Clin J Med. 2018; 85: 459-67
Jorge A, et al. Nat Rev Rheumatol. 2018; 14: 693-703
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v For chronic maintenance treatment, glucocorticoids should be minimized to less than 7.5 mg/day (prednisone equivalent) and, 7
if possible, withdrawn. 1b :

§ v Prompt initiation of immunomodulatory agents can expedite the tapering/discontinuation of glucocorticoids. 2b

* OxL mavw amnd 7.5 mg/nuepa o xpovia Baon

* To 10 mg/nuépa AEN EINAI AGQA!
Is there a safe daily Pz dose

* Oyl éva €1 mg/K £pa
=7.5 mg/d: 4 studies X Pén 1 8/Ke/nucp

« Av anattouvtat uPpnAéc 86oeLc (organ-, life-threatening voooc), xpriowpec ot
=6 mg/d: 1 study ;

woelg MP
=5 mg/d: 1 study

* «Qoelg MP” 6g onuaivel anapaitnta 1 gr x3 —amd 250 mgx 1 wglgrx 3
= 4.4 mg/d: 1 study

max

* MpwLun Xprion AvocoTPOMONMOLNTLKWY, ENMUMPOcBsta pe tnv HCQ

LoE: Level of agreement



, Treatment of SLE - Immunosuppressive therapies |

[1010 AVOOOKOATAOTAATIKO PAPUAKO;

Recommendation

to other immunosuppressive agents. 2b

. MMF

. Belimumab
. DAaovn

. OaAidopidn
. CsA

1. MTX
2. RTX (rhupus)
3. Belimumab

* To belimumab oxL
og “RA-like”
apBpitiba

laccarino L, et al. Arthritis Care
Res 2016;69:115-123

H emAoyn Ba £§ap1n9éi ato TNV(-16) Tlpoaf,dpxo‘uoa(-ag) 8K5!‘|)\UU0T](-£AI§)

In patients not responding to HCQ (alone or in combination with glucocorticoids) or patients unable to reduce glucocorticoids
below doses acceptable for chronic use, addition of immunomodulating/immunosuppressive agents such as methotrexate
azathioprin or mycophenolate should be considered. 1b/2b/2a

Immunomodulating/immunosuppressive agents can be included in the initial therapy in cases of organ-threatening disease. 2b

Cyclophosphamide can be used for severe organ- or life-threatening SLE as well as “rescue” therapy in patients not responding

. RTX

(coBapn!)

. AZA
. MMF
. Belimumab

No “one size fits all”!



Biologics in SLE

S irier i s e ISR

In patients with inadequate response to standard-of-care (combinations of HCQ and ;
GC with or without immunosuppressive agents ), defined as residual disease activity
not allowing tapering of glucocorticoids and/or frequent relapses, add-on treatment
with belimumab should be considered. 1a

t v In organ-threatening disease refractory or with intolerance/contra-indications to
standard immunosuppressive agents, rituximab can be considered. 2b

A OB ANl e O SIBTAIN T S R

¥ Belimumab - Qc smnpéo8etn (add-on) 8spansia, aveEApTNTA A TNV 0POAOYIKH EVEPYOTNTA, OF:

1 AcBeveiq pe xpovia evepyo i unoTpomalouca vooo, Mapd Tn CUMBATIKN aywyr| (KopTikooTepoeldt), HCQ, +/- DMARD/avocoKaTAoTAATIKO), oL omoiol 3& Urmopolv va !
€ANATTWOOUV TNV KOPTLLOVN o€ anodekTtd emnineda (max. 5 mg/muépa) eviog 3-6 unvav unod Bepareia

' 2. AcBeVeig e BU0 1 NeEPICOOTEPEG £EAPOEIG TO £TOG MAPA TN CUUBATIKA Aywyn

% 3. AoBeveig pe vedplikr) vOCO Tou AAUBAVOUV aywyr CUVTAPNONG Kal MApouctalouv eEw-VedPIKNA EVEPYOTNTA 1)/Kal EUUEVouoa MpwTeivoupia (>1 yp/24wpo)

n AcBeVEIG ue HETPLEG ) COBAPEG ALUATOANOYIKEG EKONADOELG TIOU AapBAvouv cupuBatikig aywyn aAAd aduvaTtolV va eEAATTMOO0UV TNV KOPTIZOVN Oc amnodeKTA emineda §

| Rituximab

| v KaAUtepa dedopéva oe vedpitida, alpatoroyikdo N NW SEA
iV Kupiwg peta amnd anotuxia oe moAAamAd avoookaTtaoTaATika (meptA. CY)
e Mn tuxatloroinuéva dedopéva napatnpnong




Adjunct: Target

Remission
Sun protection SLEDAI=0

Vaccinations HCO
Exercise Mo GC
Mo smoking
Body weight MTX [/ AZA or
Blood pressure
Lipids Low disease activity
Glucose SLEDAI < 4
HCQO
Antiplatelets Pre = 7.5 mg/d

anti-magular'.-ts; Immunosuppressives
[in aPL.- pu::nslltwe (in stable doses and
patients) well-tolerated)

Grade A Grade B Grade C Grade D
& vild: constitutional symptoms/ mild arthritis/ rash £9% BSA/PLTs 50-100 x 103/mm3; SLEDAI<6; BILAG C or £1 BILAG B manifestation
j b Moderate: RA-like arthritis/rash 9-18% BSA/cutaneous vasculitis £18% BSA; PLTs 20-50x103/mm3/serositis; SLEDAI 7-12; 22 BILAG B manifestations




¥ 1. Oplopog Nmov/ pétorov/ cofagot ZEA.
¢ 2. Oplopog 06om HCQ o draotipata eLEyyov ToErdTnToCs. ]
3. [T0avOv vYmAOTEQOS %ivOUVOS 0dBaA NG TOEOTNTOS HE S mg/kg/Muéoa — e ovoTiveTton TAEOV screening |
% LOVO pe BuBoondmmon, OCT. :
f 4. AVvOOOROTOOTAATLRG - TTOLOL ROL OF TTOLEG EXONAMOELS.
¥ 5. Blohoyurd - mOTe VO X01OLLOTTOLOVVTAL.

2 6. AlevnOAUVOT £Y1OLONG EXTOC eVOEIEEMY OEQaTELDV.

\

1. HCQ - Avvnund vpili] oweevtint] 0601 not IQoPANpato ovpodQemong.
t 2. KoptirooteQoldn - intravenous methylprednisolone duxolia yia Oty 0T X001 yNo.

. 3. Avo0ooroTOOTOATIRA/PLOAOYIHA - TTOMG EXTOC £VOELENC, YOUDELORQATIOL ROL AVOLUOVT] UEXQL TNV £YHOLON {
- nplowo ddotnua !;!;

4. Avayrarotnta 1 xenon dewmtmv evegyotnrog vooou: SLEDALI - megimhoxrog Oeintng.



Dermatologic SLE
1) UVA + UVB protection
2) Smoking cessation

3) HCQ
plus

[

Mild - Limited Moderate - Severe

1stline treatrnent| Topical: GC or CNI | Topical: GC or CNI
+

Systemic GC

—

[ No |
First-line treatment of skin disease in SLE includes topical agent (2b) | MTX | 2ndline treatment

(glucocorticoids, calcineurin inhibitors) antimalarials (1a)(HCQ, quinacrine)

systemic glucocorticoids(4).
In non-responsive cases or cases requiring high dose glucocorticoids,

methotrexate(3a), mycophenolate (4), retinoids (4) or dapsone (4) can be

added. ———

MMF or Dapsone or Retinoids or Belimumab I 3rd line treatment

‘ Rituximab or Thalidomide ‘ 4th line treatment




Exclude non-SLE related causes
Infections (CSF, MRI with gadolinium), metabolic

¥ Treatment of SLE-related neuropsychiatric disturbances (blood chemistry), drug adverse effects
¢ disease includes glucocorticoids/

- e - Y Ty vy

§ manifestations considered to reflect an -. Favoring factors for primary NPSLE
% inflammatory process and antiplatelet/ sl hasendivly

. anticoagulants (2b) for atherothrombotic/aPL- i'
' related manifestations. 3

» Previous major NPSLE
* (+)aPL

« Abnormal CNS imaging
= Abnormal CSF

Primary NPSLE likely Secondary NPSLE likely

Presumed immune-mediated Presumed thrombotic Treat accordingly

(eg. myelopathy, psychosis, ACS)

aPL (+)
GC + IS drugs Anticoagulants Antiplatelets

+

Adjunct therapy
Antidepressants, antipsychotics, anticonvulsants, anxiolytics



Thrombocytopenia requiring treatment
(Active bleeding or PLTs < 20-30,000/mm?)

| )

High-dose GC VIG v Acute treatment of lupus thrombocytopenia includes

" Immediate treatment| Consider IV MP pulses, followed by Pre Consider if active bleeding, contraindications high-dose gluCOCOrticoidS (inC|Uding pulses of
0.5-0.6 mg/kg/day for 3-4 weeks, then to GC or more rapid increasein PLTs intravenous methylprednisolone) and/or intravenous

i ‘ eaiind | immunoglobulin (4)
v For maintenance of response, IS/GC-sparing agents
such as mycophenolate, azathioprine (2b) or

Target reached cyclosporine (4) can be used.
(PLTs > 50,000/,mm3)

v Refractory cases can be treated with rituximab (3a) or
cyclophosphamide. (4)

v Thrombopoietin agonists or splenectomy should be
reserved as last options. far less common than
thrombocytopenia in SLE;

. Chronic treatment Ll d;‘:gvs?;”gfwgg LS RTX 2nd-line treatment L

, i v Autoimmune hemolytic anaemia (AHIA) is far less
common and its treatment follows the same principles.

A4
Target reached
(PLTs > 50,000/,mm?®) v Autoimmune leucopaenia is common in SLE but rarely '
‘ needs treatment, work-up is recommended to exclude |

other causes of leucopaenia (especially drug-induced).

TrOugonists 3rd-line treatment
Splenectomy




Oecpateia Ne@pitidag Tou ZEA

Early recognition of signs of renal involvement and when present performance of a diagnostic
renal biopsy are essential to ensure optimal outcomes.(2b)

Mycophenolate (1a) or low-dose IV cyclophosphamide (2a) are recommended as initial
(induction) treatment, as they have the best efficacy/toxicity ratio.

’

In patients at high risk for renal failure (reduced glomerular filtration rate, histologic presence of

crescents or fibrinoid necrosis, or tubular atrophy/interstitial fibrosis], mycophenolate (2b) or
high-dose iv cyclophosphamide (1b) can be used.

For maintenance therapy, mycophenolate or azathioprine should be used.(1a)

In cases with stable/improved renal function but incomplete renal response (persistent
proteinuria >1 g/24h after at least one year of inmunosuppressive treatment), repeat biopsy
can distinguish chronic from active kidney lesions (4).

Mycophenolate may be combined with low dose of a calcineurin inhibitor in severe nephrotic
syndrome (2b) or incomplete renal response (4), in the absence of uncontrolled hypertension,
high chronicity index at kidney biopsy, and/or reduced GFR.




{ vIIov nog dtevzolvvouy

OgpamevTinol alyooLOuoL.

t vIIov pag dvoxrolevovy

1L.Avoyrodtnto voooroueloxng Gpeoviidag yio T OleQevnon eLOr®V ERONAMOEWY AAAG RaL TN
Xgﬁon eVOOPAEPLOV Gagomgtdw.




Antiphospholipid syndrome

" v All patients with SLE should be screened at diagnosis for aPL .(1a/A)

£ v Patients with SLE with high-risk aPL profile (persistently positive medium/high titres or multiple positivity) may receive primary 1
prophylaxis with antiplatelet agents (2a/C), especially if other atherosclerotic/thrombophilic factors are present, after balancing the |
bleeding hazard.

" v For secondary prevention (thrombosis, pregnancy complication/loss), the therapeutic approach should be the same as for primary
antiphospholipid syndrome (1b/B).

{ Infectious diseases

; v Patients with SLE should be assessed for general and disease-related risk factors for infections, such as advanced age/frailty (—=/D), .
diabetes mellitus (-/D), renal involvement (2b/B), immunosuppressive/biological therapy (1b-2b/B-C) and use of GC (1a/A).

¥ v General preventative measures (including immunisations) and early recognition and treatment of infection/sepsis are recommended (—/ §
{ D) &

f Cardiovascular disease
\

i v Patients with SLE should undergo regular assessment for traditional (1b/B-C) and disease-related risk factors for cardiovascular
, disease, including persistently active disease (1b/B), increased disease duration (1b/A), medium/high titres of aPL (1b/A),

v Based on their individual cardiovascular risk profile, patients with SLE may be candidates for preventative strategies as in the ?
t general population, including low-dose aspirin (2b/D) and/or lipid-lowering agents (2b/D).



ZuuTIEpACHATO !

*HCQ: MiBavov uenAdtepog Kivouvog opBaAuIKAC TOEIKOTNTAG HE TIC
F VEOTEPEG TEXVIKEG — O€ OUOTNVETAL TIAEOV Screening oOvo e BuBookormaon —
t Adon < 5 mg/kg/muepa

£ *GC: Me kaBe TpoTMIO, MPoOoTabela va pelwBei n kKaBnuepLvAn d360n KopTIZovNng ]
, oe < 7.5 mg/muepa (woelg IV MP, avoooKaTtaoTaATIKA) '

} -Belimumab: AvVBEKTIKNA, METPIWC ooBapn vOOOC, KUPIwS eEWVEPPLKN — OXL
b arapaltnTn n rponyndeioca ANPn avoooKATACTAATIK®WV, ETITPOTH] UPLAOU
i KOOTOU

f cRituximab: AvBekTikdg, coBapdg SEA (VedpIkOG/eEWVEPPLKOQ)

-E|6|Kéq odnyieg yia mpooBoAN CUYKEKPIMEVWV CUCTNHATWV



